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Raw Building Materials Technology and Processing Research Institute Housing and Building National Research Center

Tests for Admixtures of Concrete
Report No.( 1185/ Lab 2 /2023) HBRC-RAW-F-7.8-01

Client | MICROCHEI\_L

oo

Pro-j:a ! -
Sample Type Admixture (Micro Chem MC - 100 ) Sample Code: Iad 4390
Delivery Date: 23/11/2023 Testing Date: 28/11/2023

Test required: | Determination of choloride-s, solid content,Ash content, density and hydrogen No.

Test method : Tests were carried out according to ASTM C494M-19.

Other data  :

**L imits as stated in the Egyptian Code (ECCS 203/2020).

Results ot
*Tests Sample **Limits
Solid content (%) 33.195 Not more than 5% (by weight) of the value stated by the factory
Ash content (%) 11.412 Not more than 1%( by weight) of the value stated by the factory
. Not more than 5% of the value stated by the factory or 0.2 % (by
o
S 0.020 weight) of admixture (higher value is recommended)
Density 1.181 Not more than 0.02 of the value stated by the factory
PH 6.49 Compared with the value stated by the factory
Notes

-The sample was delivered to the laboratory by entity requesting the test.
-The aforementioned data according to what was mentioned in the letter of the body requesting the test without
any responsibility on the center

-The attached results apply only to the sample submitted to the center bearing in mind that the results are not
valid and are not valid for the approval ofemy quantitative production / and practices / supplies / as well as
export and is not considered as a conformity certificate.

-Ttllle Egyptian code must be referred to if there is a mechanism to determine the periodicity of conducting
the test.

-Tl}l}is report is valid for 3 months . It is not allowed to reproduce this report except with the written consent of
the center.

-The laboratory is bound by the terms of the international standard for accreditation of laboratories ISO 17025

of 2017 in terms of confidentiality of data, transparency and neutrality with customers.

Tested by Supervisor Lab Manger
ey Shoti 1Y 2 Wg t\\“ e
C/sw //@j Ak ,M,j Chemist: Fatma shokry - Prof. Ezzat Elshemy 2127003
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Raw Building Materials Technology and Processing Research Institute Housing and Building National Research Center

Tests for Admixtures of Concrete

Report No.( 1185/ Lab 2 /2023) HBRC-RAW-F-7.8-01
Client : | MICROCHEM

Project

Sample Type : Admixture (Micro Chem MC - 145) . Sample Code: Iad 4391
Delivery Date: 23/11/2023 Testing Date: 28/11/2023

Test required: Determination o_f cholorides, solid content,Ash content, density and hydrogen No.

Test method : Tests were carried out according to ASTM C494M-19.
Other data : **Limits as stated in the Egyptian Code (ECCS 203/2020).
Results >
*Tests Sample **Limits
Solid content (%) 33.856 Not more than 5% (by weight) of the value stated by the factory
Ash content (%) 11.975 Not more than 1%( by weight) of the value stated by the factory
d Not more than 5% of the value stated by the factory or 0.2 % (by
o
Chlorides content (%) 0.023 weight) of admixture (higher value is recommended)
Density 1.180 Not more than 0.02 of the value stated by the factory
PH 6.37 Compared with the value stated by the factory
Notes

-The sample was delivered to the laboratory by entity requesting the test. ; 3
-The aforementioned data according to what was mentioned in the letter of the body requesting the test without

any responsibility on the center
-The attached results apply only to the sample submitted to the center bearing in mind that the results are not
valid and are not valid for the approval ofpany quantitative production / and practices / supplies / as well as
export and is not considered as a conformity certificate.
-The Egyptian code must be referred to if there is a mechanism to determine the periodicity of conducting

the test.
-This report is valid for 3 months . It is not allowed to reproduce this report except with the written consent of

the center.
-The laboratory is bound by the terms of the international standard for accreditation of laboratories ISO 17025

of 2017 in terms of confidentiality of data, transparency and neutrality with customers.

Tested by Supervisor | 7 . 1:Lab Manger S S/Qg C\A
e Lholif Y, 7 s

C}b’m / fy’z—&_ﬂ!‘ J P)‘m?‘/}) Chemist: Fatma shokr,,y"l:-«. Prof. Ezzat Elshemy SV o1
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Raw Building Materials Technology and Processing Research Institute Housing and Building National Research Center

Tests for Admixtures of Concrete
Report No.( 1185/ Lab 2 /2023) " HBRC-RAW-F-7.8-01

Client : | MICROCHEM
Proje:’;_ : - .
Sample Type : Admixture (Micro Chem MC - 190 ) Sample Code: Iad 4;392
Demry Date: 23/11/2023 S Testing Date: 28/11/2023
Test required: Determination of choloriées, S-;iid content,Ash content, density and hydrogen No.

Test method : Tests were carried out according to ASTM C494M-19.
Other data : **Limits as stated in the Egyptian Code (ECCS 203/2020).

Results iy

*Tests Sample **Limits

Solid content (%) 38.333 Not more than 5% (by weight) of the value stated by the factory
Not more than 1%( by weight) of the value stated by the factory

Ash content (%) 13.247

: Not more than 5% of the value stated by the factory or 0.2 % (by
(1)
Chlorides content (%) 0.030 weight) of admixture (higher value is recommended)

Density 1.210 Not more than 0.02 of the value stated by the factory

PH 6.00 Compared with the value stated by the factory

Notes

-The sample was delivered to the laboratory by entity requesting the test. !
-The aforementioned data according to what was mentioned in the letter of the body requesting the test without

any responsibility on the center
-The attached results apply only to the sample submitted to the center bearing in mind that the results are not

valid and are not valid for the approval of any quantitative production / and practices / supplies / as well as
export and is not considered as a conformity certificate.
-The Egyptian code must be referred to if there is a mechanism to determine the periodicity of conducting

the test.
-This report is valid for 3 months . It is not allowed to reproduce this report except with the written consent of

the center.
-The laboratory is bound by the terms of the international standard for acereditation of laboratories 1SO 17025

of 2017 in terms of confidentiality of data, transparency andneutrality with Bystomers.
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(IR Test Report)

. Micro Chem : 4ulUal) dgal)
Sample Code: Iad-4392

Sample Type: Concrete Admixture

Sample Name: MC 190

Received Date: 27/11/2023

Test Date: 29/11/2023

100 i|ad-4392

% Transmittance

10

Wavenumbers (cm-1)

- The Infrared spectroscopic analysis was carried out using (FTIR-Thermo scientific model NICOLET 6700).
- The analysis was scanned in wave no. Region: 4000- 400 cm™ (Mid region).
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(IR Test Report)

. Micro Chem : 4uUall 4gal)
Sample Code: Iad-4391
Sample Type: Concrete Admixture

Sample Name: MC 145
Received Date: 27/11/2023
Test Date: 29/11/2023
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- The Infrared spectroscopic analysis was carried out using (FTIR-Thermo scientific model NICOLET 6700).
- The analysis was scanned in wave no. Region: 4000- 400 cm™ (Mid region).
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. Micro Chem : 4Ual) dgal)
Sample Code: I1ad-4390
Sample Type: Concrete Admixture
Sample Name: MC 100

Received Date: 27/11/2023

Test Date: 29/11/2023
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- The Infrared spectroscopic analysis was carried out using (FTIR-Thermo scientific model NICOLET 6700).
- The analysis was scanned in wave no. Region: 4000- 400 cm ! (Mid region).
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